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Test method

1/10
P — Rl CP502440 3.0V  1200mAh
ot AR Chinese
Name of Sample £x ”
English
Lk 1114020147
Sample No.
L3 X0 IR WA AT
Consignor /
Y o RRR AR A
Manufacturer /
Bt BAE CkTRrREERNRIE RBMFEEFEM)

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3

HZAA KEE (XTEREMERNMEE RRMEETH
o ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3
A S s, BRI
Appearance Silvery Aluminum foil shell
arit s &2F 2014-02-25 AL B i 2014-02-28 ~ 2014-03-20
Accepted Date Test Date
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
208, ERANeREE (XTERRYERMNENSE KRIEETM®)
; ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3tRHEE k. :
Y |The sample has passed the test items of UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
E AN (Date):  2014-03-25
Bz % 80.32g o Lithium content:0. 32g. A7) 75 A4 A it A5Primary Lithium Cell.
Comment
XX NrR / | #RBRA
Consignor 430040
Address Post Co;:le i
g A
GOV %ﬁ'? E{Q
Approver: Checker Compller
B TS
Title: B & T2 (Vice chief engineer)
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55 RER B 4 AR AR R ER SAT BT . .
: BAER | KRR | &
N Name of Test Standard requirement or The )
0. ltems Clause Number of Standard Test Result | Conclusion | Remark
AN O el ROER MR At
1 Eﬁﬁﬂ ;JJJPISTISGMC. 10/11/Rev. 5/Amend. 1 38.3 X | WpF 1 . a
’i_]-tit"de UN Manval of Tests and Criteria Section Soe Aonenulixl Pi::;sed /
simulation ST/SG/AC. 10/11/Rev, 5/Amend. 1 38,3 Test T.1
XA CRF R R ML R
5 #R ;ﬂlr}stKSG/ﬁC. 10/11/Rev. 5/Amend. 1 38.3 ik | BLE% 2 ‘ At ]
Thermal test |UN Manual of Tests and Criteria Section Sea Aopsingix. 2 P:ssed
ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 Test T.2
l_D?ﬁ.‘Lﬂ .HE-PTL";F&!&W@?MHE&‘B lﬂlﬂﬂlﬁ_ﬂl .
3 ﬁm ;f&"ﬂ_}r.)abTISGMC.IO/Il/ReV. 5/Amend. 1 38.3 ik Sj],ﬂﬁf{ 3 m Aﬁ. /
Vibration UN Manual of Tests and Criteria Section s P::.ssed
ST/5G/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3
AN (KT FaR BrmE ML 15 o Abr]
i ik ;J'{;II!{_.}.]ST/SG/HC.IOHI/RH. 5/Amend. 1 38,3 it sm,mf 4 i ik /
Shock UN Manual of Tests and Criteria Section g8 WIBENGIX P&DSSEd
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.4
S I G el SR isim el it-H ut!&iuﬁ?ﬁl
" AME R ;J;WP{}ST/SGMC. 10/11/Rev. 5/Amend. 1 38.3 & | RLIi& 5 . At
External short |UN Manual of Tests and Criteria Section S84 DIOMIILX 5 P:ssed /
circuit EE/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
R EET AT L N s 3 |
g HE zlir%‘_}ﬁsvsc/ac.wmmev. 5/Auend. 1 38.3 R | JLKIK 6 -
Crush UN H;mual of Tests and Criteria Section 566 Appondix 6 Par.]ssed /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.6
BE B (T faba T DIE mm a1 li%illiff?ﬂ!
. A féﬂq.-)BST/SG/AC.10/11/Rev.5/lmend.l 38.3 i é'ﬂe,fif Z“di! 3 At y
Forced discharge UN Manual of Tests and Criteria Section " Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8
This space intentionally left blank
8 UTZH
IR A FFHERBE: 24°C FRAL : /%
Tost Eivironmant Ambient temperature:24°C,Ambient humidity:/%
Condition
B H /
. Test Item
2B H L 5 W R :
Subcontracted Test PEERE 7
Condition Subcontracted | Name Post Code ¥
Laboratory | ik / Wi 15
Address : Tel i
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A5 | RBRA LA | M
bl Name of Test ltems | pl¢itude simulation
Ma | pangy (KB b REE A | gk | 40| A
%% |  sample Status RE | FABLE | F¥ | FBEE | MassLoss| Residual |TLE
Sample Mass oCyv Mass oCcv OCV  |Other
No. /g N e N 1% /%  |Event
001 Wl heee 8.3394 | 3.17 | 83372 | 317 0.03 | 100.00 [ o
002 R s 9 8.2443 | 3.17 | 8.2425 | 3.17 0.02 | 100.00 | ©
003 o feged 8. 5450 3.18 | 8.5428 [ 3.18 0.03 100.00 | ©
004 o g 8.2540 | 3.18 | 82500 | 3.18 0.02 | 100.00 | ©
005 ... 8.4822 | 3.16 | 8.4804 | 3.16 0.02 | 100.00 | ©
006 a0 8.5025 | 3.18 | 8.5002 | 3.18 0.03 | 100.00 | ©
007 i 8.6392 | 3.26 | 8.6377 | 3.26 0.02 | 100.00 | O
008 w8 83135 | 3.20 | 83116 | 3.20 0.02 | 100.00 | o
009 i I 8.4126 | 3.17 | 8.4117 | 3.17 0.01 | 100.00 | o
010 B 8.6111 | 3.19 | 8.6099 | 3.19 0.01 | 100.00 | o
011 wifams o | sned / 8. 4863 / 0. 02 / 0
012 B e | 86147 / 8. 6124 / 0. 03 / 0
0 | sl | BoA2EE / 8. 4214 / 0.03 / o
014 | g R o | 84498 / 8. 4479 / 0. 02 / o
015 | gt o | 85135 / 8.5117 / 0. 02 / 0
06 | b | Bi556 / 8.5513 / 0. 02 / 0
0T | - il oeeeed | 83308 / 8.3378 / 0. 02 / 0
018 | pyiind . | 83888 / 8.3667 | ./ 0.03 / g
o | el | s / 8.4794 |/ 0.03 TR
020 | p it e | 83659 / 8.3634 / 0.03 / 0

Hiz: L-#ik V-IRA D-MRR R-2EE F-RK 0-ZR., Lk, fuﬁﬁs RAE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Vemmg,
No Disassembly,No Rupture & No Fire. ;
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A% 2 RBEFE L4 | 2R
No, Name of Test Items Thermal test
el B T e MG Ao g ing| g s] 4
5 Sample Status RE |F¥LE RE F¥-%. /& | Mass Loss| Residual | FL&
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y% g v 1% /% Event
001 il e gl 8.3372 | 3 8.337 [ 322 | o001 | 100.00 | o
002 il oheni 8.2425 | 3.17 | s.2a17 | 3.22 0.01 | 100.00 | o
003 W s 8.5428 | 3.18 | s.5422 | 3.22 0.01 | 100.00 | o
004 i s 8.2520 | 3.18 | 8.2516 | 3.22 0.00 | 100.00 | o
005 Bt s 8.4804 | 3.16 | 8.4796 | 3.21 0.01 | 100.00 | o
006 e e 8.5002 | 3.18 | 8.5001 | 3.22 0.00 | 100.00 | o
007 e 8.6377 | 3.26 | 8.6357 | 3.29 0.02 | 100.00 [ o
008 I il 8.3116 [ 3.20 | 83112 | 3.24 0.00 | 100.00 | o
009 et 8.4117 | 317 | 8410 | 321 0.01 | 100.00 | o
010 . 8.6099 | 3.19 | 8.6091 | 3.23 0.01 | 100.00 | o
011 i e | B.4883 / 8. 4837 / 0.03 / o
008 | sl | serm / 8.6108 / 0.02 / 0
013 i i | Bt / 8. 4197 / 0. 02 / 0
04 | il dierged | 84470 / 8. 4466 / 0. 02 / 0
015 | sl i | BiBELY / 8. 5105 / 0. 01 / 0
006 | pioe d | 85513 / 8. 5488 / 0. 03 / 0
007 | ot i | 85078 / 8. 3361 / 0.02 / 0
018 | g T3 . | 83667 / 8. 3638 / 0.03 i K
019, | g oot | 84794 / 8.4783 | / o.o0 | / 0
020, | it | 88034 / 8.3617 / 0. 02 Y 0
Hix: L-iilh V-im4A, D-ARR R-BLE F-ALK O-RMik. RiRA. LMK, i.atii. M«U\
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting, .
No Disassembly,No Rupture & No Fire.

DDDDD 0




LA A AR
IR E-WAS

SRICI Testing Centre Test Report— Appendix 3 NO. 1114020147
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A% 3 KREBRAL#4 | =)
No. Name of Test Items Vibration
M| ey (GH Dol | RBEMe ggas | pans| i
B Sample Status hE FrwE| KE | A%EE|MassLoss| Residual | A&
Sample Mass ocv Mass ocy oCcv Other
No. g A" /g oY) 1% % Event
ool adtamarged 8.3367 | 3.22 | 83376 [ 3.22 0.00 | 100.00 | o
002 B 8.2417 | 3.22 | 82425 | 3.22 0.00 | 100.00 | o
003 ki 8.5422 | 3.22 | 8.5431 | 3.22 0.00 | 100.00 | o
004 i 8.2516 | 3.22 | 8.2520 | 3.22 0.00 | 100.00 | o
005 B 8.4796 | 3.21 | 8.4800 | 3.21 0.00 [ 100.00 [ o
006 D il 8.5001 | 3.22 | 8.5010 | 3.22 0.00 | 100.00 | o
007 s 8.6357 | 3.20 | 8.6368 | 3.27 0.00 | 99.33 | o
008 s 8.3112 | 3.24 | 83121 | 3.24 0.00 | 100.00 | o
009 G 8.4110 | 3.21 | 8.4119 | 3.21 0.00 | 100.00 | o
010 o 8.6091 | 3.23 | 8.6103 | 3.23 0.00 | 100.00 | o
011 iR i | 8d8sy / 8. 4840 / 0. 00 g 0
012 iR i | S.bios / 8.6116 / 0. 00 / 0
013 - / 8. 4206 / 0. 00 / 0
014 s | B4R / 8. 4470 f 0. 00 / 0
015 il o o | Bosics / 8.5110 / 0. 00 /1o
DIB | e i g | B:5488 / 8. 5497 / 0. 00 / 0
07 | i g | 89961 / 8. 3367 / 0..00 / 0
0iB | gEeRs . ledmmE|. . ¢ 8. 3641 / 0.00 IR
05 | il e | 54783 / 8. 4788 / 0.00 e 0
020 | o kem o |sseir| 8. 3616 / 0.00 / 0

Hik: LR V-iRA D-MRk R-3KE F-AK -, kA, ABE. LR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting, _
No Disassembly,No Rupture & No Fire. ;
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A5 4 WA £ AR phili
No. Name of Test Items Shock
KIW Before REE After
M| BRA T RERA |[MAEBE | e
e Sample Status BRE | FbE| RE | F%LE| MassLoss | Residual | A
Sample Mass ocv Mass ocv OCV | Other
No. /g v g v 1% % Event
Rk :
001 Ui tscharged 8.3376 | 3.92 8.3699 | 3.22 0. 00 100.00 | o
. AL
002 Undischarged 8. 2425 3, 22 8. 2734 3.22 0. 00 100.00 [ o
Aol
003 Undi scharged 8. 5431 3, 22 8.5660 | 3.22 0. 00 100.00 | ©
Addoly
004 Undischarged 8. 2529 3, 22 8. 2807 3,22 0. 00 100.00 | o
AL
005 i sarmed 8. 4809 3.21 8. 5061 3.21 0.00 100. 00 0
; REOL
006 i O 8.5010 | 3.22 8.5269 | 3.22 0. 00 100.00 | ©
R .
007 idtanfacgai 8.6368 | 3.27 | 8.6677 | 3.28 0. 00 100.00 | o
A .
008 e 8.3121 | 3.24 8.3428 | 3.24 0. 00 100.00 | ©
3/
009 i 8.4119 [ 3.21 | 8.4380 | 3.22 0.00 | 100.00 | o
010 P 8.6103 | 3.23 | 8.6432 | 3.23 0.00 | 100.00 | o
Y
00 | e | Satsam | o 8.5131 / 0. 00 / o
ahe A
o | gt | SBITE / 8. 6368 / 0. 00 / 0
OL30|- mitoiy | 8208 | 8.4d63 | / 0.00 / 0
i .
018 |- s | (84470 / 8. 4710 / 0. 00 / o
015 N e | 851D / 8. 5382 / 0.00 / 0.
018 | i s | (8.5HGT / 8. 5803 / 0.00 / o
017 | - pair diosharged | 83367 / 8.3656 | / 0. 00 R
C R I i i B T / 8.3929 / 0. 00 W B
A
019 Mty damrges | 84788 / 8.5116 4. 0.00 /0] o
0007 | < iy <] 8. 3616 / 8. 3902 / 0.00 / 0
ik Lo V-4 D-AR4K R-aKEL F-AK O-RH. LR, RAK. mt?.%'. fmték
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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A% 5 BB B 4 A S o
No. Name of Test Items External short circuit
A5t 5 HERA HRA@REHEL EYE R Y
Sample No. Sample Status Max. Extemf.lcTcmpcrature Othier Bvent

001 Und?::.?hal‘%ged 8.7 a

002 Undiiﬁged 1.0 a

003 . 76.6 0

004 e 79.4 0

005 Undiﬁzﬁsed 68.5 0

007 et 84.6 0

008 Undiﬁf-ud 84.0 2

009 G 86. 6 0

010 Undiﬁﬁged 80.3 0

01l Ful 15;3%1?:#”@ 56.0 0

012 Ful E%iffcfarged 5.9 o

013 Full%‘:%i?:#arged 55.7 )

014 Full;?%ﬂ:clllfarged 85.6 o

015 Fulla?%insic?arged 54.7 0

016 Ful l?%i}?cﬂlf.arged 55.8 0

017 Fullb—fﬁikcﬂrged 56.3 (o]

018 Full;f?i\sj?c?arged 56. 1 o

019 Fu]liﬁ%iﬁi?arged 56. 1 0

020 Full'j;ﬁ %irfciirged 56. 2 0.

FE: DMK ARG FRK -Gk, TRk, TR

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture, ¥

Feme U000 OO0
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Fi . BB B 24K i
No. Name of Test Items Crush
e o Mo Fo i R % 8K R %
Sample No. Sample Status B Extemﬁéﬁmpemm Siter Event
021 Wil / :
022 Undﬁg;urged : °
= o iltachomand / .
- 024 Und ﬁﬁ:ﬁ ged 5 °
025 Undﬁgﬁgeci / :
026 Ful lif?i?clt%arged / :
027 Ful lJyh ﬁd\iﬁf cllga rged / 2
028 Ful 116 ?ijiicigarged / =
029 Ful 15’;i ?iﬁsil#arged 4 L
030 Ful 1?6%;?::#& rged / =

» e i i i 1
LT3 A This space 1nbtleanr::klona ly left

frik: D-fRdk F-AL K 0-AMfdk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

C .|':
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BE " KRBT B 2 4 WG
No. Name of Test Items Forced discharge
Houths GRS HeR %
Sample No. Sample Status Other Event
031 Ful 15;6 %iysmc?arged 0
032 Ful 157;'la ﬁrfcl#arged 0
nil 033 Ful 153?':{{jtiﬁilt%argecl =
- 034 Ful lffiﬁ:c%a rged °
035 Ful llg.rE {Eiﬁfctlls‘a rged g
036 Ful 11)? :-Einsilhgarged ©
037 Ful 13} %irgfcl.}garged i3
038 Ful f %irfctl?.arged o
039 Ful JJ::: %ilil#arg ed °
040 Ful iﬁﬁ%cli%a rged o
LR This spalceefti nbtli:lnti‘ionally

&iE: DR F-AZ K 0-AfRR, RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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